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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 921.71164 MHz -56.79 dBm -16.79 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.88256 MHz -56.78 dBm -16.78 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98775 GHz -55.78 dBm -15.75 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.85976 GHz -55.63 dBm -15.63 db
3.000 GHz 3.530 GHz 1.000 MHz 3.50550 GHz -54.87 dBm -14.87 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.50418 GHz -54.82 dBm -14.82 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.58782 GHz -54,00 dBrm -29,00 dB 3.530 GHz 3,610 GHz 1.000 MHz 3.56209 GHz -54.08 dBm -20.08 d&
3.750 GHz 7.000 GHz 1.000 MHz 6.99884 GHz -50.64 dBm -10.64 dB 3.750 GHz 7,000 GHz 1.000 MHz 6.80062 GHz -50.41 dBm -10.41 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.89733 GHz -53,21 dBm -13.21 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.45186 GHz -53.40 dBm -13.40 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.46791 GHz -51.16 dBm -11.16 dB 14.000 GHz 22,000 GHz 1.000 MHz 1546441 GHz -51.25 dBm -11.25 d8
22.000 GHz 30.000 GHz 1.000 MHz 29.40179 GHz -50.94 dBm -10.94 dB 22,000 GHz 30,000 GHz 1.000 MHz 20.40379 GHz -51,00 dBm -11.00 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.15380 GHz -48.12 dBm -8.12 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.15630 GHz -48,07 dBm -8,07 dB
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30.000 MHz 1.000 GHz 1.000 MHz 9E53.55322 MHz ~56.70 dBm -16.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.66017 MHz -56.74 dBm -16.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88128 GHz -55.61 dBm -15.61 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.93677 GHz -55.86 dBm -15.86 db
3.000 GHz 3.500 GHz 1.000 MHz 3.48626 GHz -54.76 dBm -14.76 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.45480 GHz -55.07 dBm -15.07 d
3.640 GHz 3,720 GHz 1.000 MHz 3.68630 GHz -52.14 dBm -27.14 dB 3.640 GHz 3,720 GHz 1.000 MHz 3.68655 GHz -53.76 dBm -28.76 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.78613 GHz -50.57 dBm -10.57 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.79737 GHz -50.54 dBm -10.64 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.86033 GHz -53.23 dBm -13.23 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.85233 GHz -53,37 dBm -13.37 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.47991 GHz -51.34 dBm -11.34 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.52388 GHz -51.43 dBm -11.43 d8
22.000 GHz 30.000 GHz 1.000 MHz 29.40779 GHz -50.96 dBm -10.96 dB 22,000 GHz 30,000 GHz 1.000 MHz 2942829 GHz -51,00 dBm -11.00 d&
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30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -56.73 dBm -16.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89925 GHz -55.79 dBm -15.72 dB
3.000 GHz 3,500 GHz 1.000 MHz 3.37937 GHz -49.32 dBm -9.32 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.6863% GHz -43.93 dBm -18.93 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.80112 GHz -50.44 dBm -10.44 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.41336 GHz -53,33 dBm -13.32 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.46941 GHz -51.25 dbm -11.25 dB
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30.000 GHz 38.000 GHz 1.000 MHz 37.15180 GHz -48.22 dBm -8.22 dB
— TTTE]
L JL )
Date: 10.FEB 2020 151840

TEL : 886-3-327-3456 : A48CA-169 of 195

FAX . 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE Band 48C / 20MHz+15MHz

16QAM

Middle Channel / 1IRB0O and 1RB74

Middle Channel / 1IRB99 and 1RBO

Spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 17.50 dB Mode Auto Swesp

3p 1

Ref Level 0,00 dém Offset 17 .50 dB Mode Auto Swesp

SGL Count 100/100

Date: 10.FEB.2020 16.18.19

@1 AvgPwr
Limit Gheck PARS heck PARS
10 dine—fruRions Lie spe naks L nuRIoUS FINE ABS nak
-20 dBm
30 dB
SPURIOUS_LINE_ABS LINE_ABS
-50 dBm — x e
v i S T Y o LV PR o, [ ) IR Py SR R S v
-70 dBm
-80 dBm -80 dBm
ap de -0 dBm
Start 30.0 MHz 77008 pts Stop 38.0 GHz | || Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 992.57101 MHz -56.69 dBm -16.69 dB 30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -56.52 dBm -16.52 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99125 GHz -55.64 dBm -15.64 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86328 GHz -55.82 dém -15.82 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.52854 GHz -54,72 dBm -14.72 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.52695 GHz -54.91 dBm -14,91 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.82736 GHz -50.83 dBm -10.83 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.80299 GHz -50.64 dBm -10.64 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.84233 GHz -53.21 dBm -13.21 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.43586 GHz -53.19 dBm -13.19 d8
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30.000 MHz 1.000 GHz 1.000 MHz 982.30635 MHz -56.68 dBm -16.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 983.76062 MHz -56.50 dBm -16.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87176 GHz -55.78 dbm -15.72 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.98325 GHz -55.31 dBm -15.81 db
3.000 GHz 3.530 GHz 1.000 MHz 3.47530 GHz -54.79 dBm -14.79 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.52907 GHz -55.10 dBm -15.10 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60373 GHz -54,00 dBm -29.090 dB 3.530 GHz 3,610 GHz 1.000 MHz 3.60884 GHz -54.24 dBm -20,24 d&
3.750 GHz 7.000 GHz 1.000 MHz 6.82476 GHz -50.64 dBm -10.64 dB 3.750 GHz 7,000 GHz 1.000 MHz 6.98909 GHz -50.78 dBm -10.78 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.41736 GHz -53.25 dBm -13.25 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.43436 GHz -53,32 dBm -13.32 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.47391 GHz -51.39 dBm -11.39 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.48191 GHz -51.25 dBm -11.25 d8
22.000 GHz 30.000 GHz 1.000 MHz 29.39979 GHz -50.94 dBm -10.94 dB 22,000 GHz 30,000 GHz 1.000 MHz 2040329 GHz -51,01 dBm -11.01 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.15030 GHz -48.25 dBm -8.25 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.15030 GHz -48.23 dBm -8.23 dB
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30.000 MHz 1.000 GHz 1.000 MHz 905.87956 MHz ~56.75 dBm -16.75 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89775 GHz -55.83 dbm -15.83 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -50.11 dBm -10.11 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60868 GHz -52,67 dBm -27.67 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.99652 GHz -50.67 dBm -10.67 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.91933 GHz -53,31 dBm -13.31 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.48241 GHz -51.30 dbm -11.30 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.39929 GHz -51.07 dBm -11.07 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.14230 GHz -48,25 dBm -8.25 dB
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30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -56.97 dBm -16.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 906.84908 MHz -56.50 dBm -16.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98925 GHz -55.87 dBm -15.87 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.98575 GHz -55.74 dBm -15.74 db
3.000 GHz 3.500 GHz 1.000 MHz 3.47727 GHz -55.07 dBm -15.07 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.49525 GHz -55.12 dBm -15.12 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.68647 GHz -51.72 dBm -26.72 dB 3.640 GHz 3,720 GHz 1.000 MHz 3.08647 GHz -53,30 dém -28.30 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.98758 GHz -50.30 dBm -10.30 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.84094 GHz -50.54 dBm -10.54 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.89233 GHz -53.32 dBm -13.32 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.90533 GHz -53,34 dBm -13.34 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.96188 GHz -51.38 dBm -11.38 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.14868 GHz -51.20 dém -11.20 d&
22.000 GHz 30.000 GHz 1.000 MHz 29.39779 GHz -51.01 dBm -11.01 dB 22,000 GHz 30,000 GHz 1.000 MHz 29.41129 GHz -50.57 dBm -10.87 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.14880 GHz -48.15 dBm -8.15 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.14030 GHz -48.21 dBm -8.21 dB
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30.000 MHz 1.000 GHz 1.000 MHz 997.33383 MHz ~56.46 dBm -16.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89575 GHz -55.68 dBm -15.68 dB
3.000 GHz 3,500 GHz 1.000 MHz 3.37937 GHz -49.84 dBm -9.84 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.6863% GHz -43.58 dBm -18.58 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.98665 GHz -50.60 dBm -10.60 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.87633 GHz -53,34 dBm -13.34 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.7621% GHz -51.37 dbm -11.37 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.41829 GHz -51.03 dBm -11.03 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.14680 GHz -48.08 dBm -8.08 dB
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30.000 MHz 1.000 GHz 1.000 MHz 964.85507 MHz -56.59 dBm -16.59 dB 30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -56.77 dBm -16.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.93177 GHz -§5.91 dBm -15.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96076 GHz -55.61 dBm -15.61 d&
3.000 GHz 3,530 GHz 1.000 MHz 3.46524 GHz -54,92 dBm -14,92 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.52669 GHz -54.31 dBm -14,81 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.97110 GHz -50.46 dBm -10.46 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.79737 GHz -50.25 dBm -10.25 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.89183 GHz -53.22 dBm -13.22 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.00133 GHz -53.24 dBm -13.24 d8
14.000 GHz 22.000 GHz 1.000 MHz 19.94838 GHz -51.36 dBm -11.36 dB 14.000 GHz 22,000 GHz 1.000 MHz 19.48841 GHz -51.20 dbm -11.20 d&
22.000 GHz 30.000 GHz 1.000 MHz 29.41220 GHz -50.86 dBm -10.86 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.42829 GHz -50.91 dBm -10.91 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.15180 GHz -48.03 dBm -8.03 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.14430 GHz -48.24 dBm -8.24 dB
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30.000 MHz 1.000 GHz 1.000 MHz 931.40680 MHz -56.76 dBm -16.76 dB
1.000 GHz 3.000 GHz 1.000 MH2 2.99575 GHz -55.72 dBm -15.72 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.37942 GHz -50.45 dBm -10.45 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.95994 GHz -50.73 dBm -10.73 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.43936 GHz -53.32 dBm -13.32 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.17168 GHz -51.26 dBm -11.26 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.42179 GHz -50.94 dBm -10.94 dB
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7.000 GHz 14.000 GHz 1.000 MHz 12.43236 GHz -53,27 dBm -13.27 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.88883 GHz -53.15 dBm -13.15 dB
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30.000 MHz 1.000 GHz 1.000 MHz 964.37031 MHz -56.79 dBm -16.79 dB 30,000 MHz 1,000 GHz 1.000 MHz 942.07146 MHz -56.57 dBm -16.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88275 GHz -55.75 dbm -15.75 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.98475 GHz -55.68 dBm -15.68 db
3.000 GHz 3.500 GHz 1.000 MHz 3.49575 GHz -54.90 dBm -14.90 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.46279 GHz -54.98 dBm -14.98 dB
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30.000 MHz 1.000 GHz 1.000 MHz 960.57701 MHz -56.80 dbm -16.80 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.81859 MHz -56.61 dBm -16.61 db
1.000 GHz 3.000 GHz 1.000 MHz 2.97726 GHz -55.90 dBm -15.90 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.98425 GHz -55.59 dBm -15.59 dB
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7.000 GHz 14.000 GHz 1.000 MHz 12.86183 GHz -53.24 dBm -13.24 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.44336 GHz -53,36 dBm -13.36 dB
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30.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -56.23 dBm -16.23 dB 30,000 MHz 1,000 GHz 1.000 MHz 980.85207 MHz -56.31 dBm -16.31 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.56286 GHz -54.73 dbm -14.73 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99725 GHz -55.27 dBm -15.27 db
3.000 GHz 3.530 GHz 1.000 MHz 3.50762 GHz -54.04 dBm -14.04 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.52033 GHz -54.27 dBm -14.27 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.56504 GHz -53.55 dBm -28,55 dB 3.530 GHz 3,610 GHz 1.000 MHz 3.58622 GHz -53.23 dém -28.23 dB&
3.750 GHz 7.000 GHz 1.000 MHz 6.80201 GHz -50.14 dBm -10.14 dB 3.750 GHz 7,000 GHz 1.000 MHz 6.81733 GHz -49,97 dBm -5.97 d&
7.000 GHz 14.000 GHz 1.000 MHz 12.90633 GHz -52.64 dBm -12.64 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.89783 GHz -52,59 dBm -12.69 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.46091 GHz -50.68 dBm -10.68 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.47741 GHz -50.75 dBm -10.75 d&
22.000 GHz 30.000 GHz 1.000 MHz 20.40429 GHz -50.25 dBm -10.25 dB 22,000 GHz 30,000 GHz 1.000 MHz 20.40079 GHz -50.17 dBm -10.17 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.14380 GHz -47.48 dBm -7.48 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.14480 GHz -47.51 dBm -7.51 dB
hid bl
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Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.58371 MHz -56.32 dBm -16.32 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87226 GHz -55.08 dBm -15.08 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -47.89 dBm -7.89 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60700 GHz -52,46 dBm -27.46 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.84472 GHz -49.95 dBm -9.95 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.89183 GHz -52,57 dBm -12,57 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.83801 GHz -50.56 dbm -10.56 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.39029 GHz -50.38 dBm -10.36 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.15130 GHz -47.37 dBm -7.37 dB
— TTTE]
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LTE Band 48C / 15MHz+20MHz
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Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1IRB74 and 1RBO

Ref Level 0.00 dém Offset 17.50 dB Mode Auto Swesp

SGL Count 100/100

Ref Level 0,00 dém Offset 17 .50 dB

SGL Count 100/100

Mode Auto Swesp

(@1 Avgpwr
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Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 999.27286 MHz -57.02 dBm -17.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -56.52 dBm -16.82 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87028 GHz -55.55 dbm -15.55 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96276 GHz -55.73 dBm -15.73 db
3.000 GHz 3.500 GHz 1.000 MHz 3.48576 GHz -54.82 dBm -14.82 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.15110 GHz -55.08 dBm -15.08 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.68630 GHz -51,95 dBm -26,95 dB 3.640 GHz 3,720 GHz 1.000 MHz 3.68639 GHz -52.66 dém -27.66 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.99227 GHz -50.50 dBm -10.50 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.97259 GHz -50.66 dBm -10.66 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.90233 GHz -53,39 dBm -13.39 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.90133 GHz -53.25 dBm -13.25 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.47041 GHz -51.26 dBm -11.26 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.52038 GHz -51.43 dBm -11.43 d8
22.000 GHz 30.000 GHz 1.000 MHz 25.40129 GHz -51.05 dBm -11.05 dB 22,000 GHz 30,000 GHz 1.000 MHz 29.38179 GHz -50.93 dBm -10.93 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.13530 GHz dBm -8.17 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.14830 GHz -48.21 dBm .21 dB
hid bl
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Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.91004 MHz -56.87 dBm -16.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87976 GHz -55.88 dbm -15.88 dB
3.000 GHz 3,500 GHz 1.000 MHz 3.37937 GHz -48.66 dBm -8.66 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.68647 GHz -44.22 dBm -19.22 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.99461 GHz -50.71 dBm -10.71 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.89583 GHz -53,24 dBm -13.24 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.83451 GHz -51.38 dbm -11.38 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.41629 GHz -51.00 dBm -11.00 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.02331 GHz -48,17 dBm -8.17 dB
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LTE Band 48C / 15MHz+20MHz
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Middle Channel / 1IRB0O and 1RB99
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 945.54953 MHz -56.89 dBm -16.89 dB 30.000 MHz 1.000 GHz 1.000 MHz 959.52274 MHz -56.683 dBm -16.63 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.97076 GHz -§5.77 dBm -15.77 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95976 GHz -55.73 dBm -15.73 dé
3.000 GHz 3,530 GHz 1.000 MHz 3.52695 GHz -54.76 dBm -14.76 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.52219 GHz -54.,90 dBm -14,90 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.98477 GHz -50.63 dBm -10.63 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.79222 GHz -50.69 dBm -10.69 d&
7.000 GHz 14.000 GHz 1.000 MHz 12.87883 GHz -53.30 dBm -13.30 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.39986 GHz -53.32 dBm -13.32 d8
14.000 GHz 22.000 GHz 1.000 MHz 19.48741 GHz -51.31 dBm -11.31 dB 14.000 GHz 22,000 GHz 1.000 MHz 19.46941 GHz -51.28 dBm -11.28 d8
22.000 GHz 30.000 GHz 1.000 MHz 29.40679 GHz -51.00 dBm -11.00 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.41379 GHz -50.82 dBm -10.82 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.16280 GHz -48.16 dBm -8.18 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.16330 GHz -48.22 dBm -8.22 d8
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Start 30.0 MHz 77008 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 994.51004 MHz -56.64 dBm -16.64 dB
1.000 GHz 3.000 GHz 1.000 MH2 2.99675 GHz -55.78 dBm -15.78 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.37916 GHz -49.77 dBm -9.77 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.94495 GHz -50.57 dBm -10.57 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.88733 GHz -53.32 dBm -13.32 dB
14.000 GHz 22.000 GHz 1.000 MHz 19.30788 GHz -51.16 dBm -11.18 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.39179 GHz -51.00 dBm -11.00 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.15230 GHz -48.20 dBm -8.20 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE Band 48C / 15MHz+20MHz

64QAM

Highest Channel / 1RB0O and 1RB99

Highest Channel / 1RB74 and 1RBO

Spect
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 983.27586 MHz ~56.62 dBm -16.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 9E1.76662 MHz -56.50 dBm -16.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94176 GHz -55.65 dBm -15.65 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99175 GHz -55.68 dBm -15.68 db
3.000 GHz 3.530 GHz 1.000 MHz 3.52378 GHz -54.92 dBm -14.92 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.51715 GHz -54.88 dBm -14.88 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60109 GHz -53,99 dBm -28,99 dB 3.530 GHz 3,610 GHz 1.000 MHz 3.59406 GHz -54.13 dBm -20.13 d&
3.750 GHz 7.000 GHz 1.000 MHz 6.81779 GHz -50.65 dBm -10.65 dB 3.750 GHz 7,000 GHz 1.000 MHz 6.81222 GHz -50.50 dBm -10.60 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.42886 GHz -53,21 dBm -13.21 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.85933 GHz -53,33 dBm -13.33 dB
14.000 GHz 22,000 GHz 1.000 MHz 18.15399 GHz -51.31 dBm -11.31dB 14.000 GHz 22,000 GHz 1.000 MHz 15.47141 GHz -51.34 dBm -11.34 d&
22.000 GHz 30.000 GHz 1.000 MHz 29.42029 GHz -50.95 dBm -10.95 dB 22,000 GHz 30,000 GHz 1.000 MHz 25.41079 GHz -50.74 dBm -10.74 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.15080 GHz -48.15 dBm -8.15 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.14730 GHz -47.,94 dBm -7.94 dB
hid bl
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 993.30335 MHz -56.51 dBm -16.51 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.81727 GHz -55.88 dBm -15.88 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -49.63 dBm -9.63 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60668 GHz -51.97 dBm -26.97 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75348 GHz -50.54 dBm -10.54 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.90533 GHz -53,20 dBm -13,20 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.93838 GHz -51.34 dBm -11.34 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.40579 GHz -50.85 dBm -10.85 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.14880 GHz -48.21 dBm -8.21 dB
— —_—
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LTE Band 48C / 20MHz+5MHz
64QAM
Lowest Channel / 1IRB0 and 1RB24 Lowest Channel / 1IRB99 and 1RBO

Spect Sp
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz ~56.04 dBm -16.04 dB 30,000 MHz 1,000 GHz 1.000 MHz 984.73013 MHz -55.99 dBm -15.99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95826 GHz -54.91 dBm -14.91 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99475 GHz -55.00 dBm -15.00 db
3.000 GHz 3.500 GHz 1.000 MHz 3.45430 GHz -54.38 dBm -14.38 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.41883 GHz -54.44 dBm -14.44 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.68647 GHz -51.09 dBm -26,00 dB 3.640 GHz 3,720 GHz 1.000 MHz 3.68647 GHz -51.72 dBm -26.72 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.96650 GHz -50.08 dBm -10.08 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.79269 GHz -49.,98 dBm -5.98 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.43886 GHz -52,71 dBm -12.71 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.85283 GHz -52,70 dBm -12.70 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.17668 GHz -50.76 dBm -10.76 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.16518 GHz -50.79 dem -10.79 d&
22.000 GHz 30.000 GHz 1.000 MHz 29.39629 GHz -50.44 dBm -10.44 dB 22,000 GHz 30,000 GHz 1.000 MHz 25.39929 GHz -50.39 dBm -10.3% dB
30.000 GHz 38.000 GHz 1.000 MHz 37.14830 GHz -47.28 dBm -7.28 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.16330 GHz -47,57 dBm -7,57 dB
hid bl
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 906.84908 MHz -56.20 dBm -16.20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89525 GHz -55.20 dBm -15.20 dB
3.000 GHz 3,500 GHz 1.000 MHz 3.37937 GHz -49.49 dBm -9.49 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.6863% GHz -43.65 dBm -18.65 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.99227 GHz -49.98 dBm -9.98 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.44286 GHz -52,73 dBm -12,72 dB
14.000 GHz 22.000 GHz 1.000 MHz 18.81685 GHz -50.75 dbm -10.75 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.40729 GHz -50.40 dBm -10.40 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.15630 GHz -47.57 dBm -7.57 dB
— TTTE]
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SPORTON LAB.
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Report No. : FG9D0701F

LTE Band 48C / 20MHz+5MHz
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Middle Channel / 1IRB0O and 1RB24

Middle Channel / 1IRB99 and 1RBO
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 990.54723 MHz -55.98 dbm -15.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 970.67216 MHz -56.08 dBm -16.05 db
1.000 GHz 3.000 GHz 1.000 MHz 2.45939 GHz -54.68 dBm -14.68 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.89778 GHz -55.23 dBm -15.23 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.52616 GHz -54.24 dBm -14.24 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.51053 GHz -54.38 dBm -14,38 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.79971 GHz -49.83 dBm -9.83 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.80815 GHz -49.,84 dBm -5.84 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.91383 GHz -52.70 dBm -12.70 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.90133 GHz -52,54 dBm -12.54 dB
14.000 GHz 22,000 GHz 1.000 MHz 19.47241 GHz -50.79 dBm -10.70 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.93988 GHz -50.54 dem -10.54 d&
22.000 GHz 30.000 GHz 1.000 MHz 29.39329 GHz -50.26 dBm -10.26 dB 22,000 GHz 30,000 GHz 1.000 MHz 29.39329 GHz -50.26 dBm -10.26 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.14980 GHz -47.50 dBm -7.50 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.14980 GHz -47.52 dBm -7.52 dB
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30.000 MHz 1.000 GHz 1.000 MHz 972.61119 MHz -56.29 dBm -16.28 dB
1.000 GHz 3.000 GHz 1.000 MH2 2.97926 GHz -54.87 dBm -14.87 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.37942 GHz -49.37 dBm -9.37 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.80487 GHz -49.61 dBm -9.61 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.43636 GHz -52.50 dBm -12.50 dB
14.000 GHz 22.000 GHz 1.000 MHz 19.47541 GHz -50.56 dBm -10.58 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.42920 GHz -50.12 dBm -10.12 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.15380 GHz -47.42 dBm -7.42 dB
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SPORTON LAB.
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Report No. : FG9D0701F

LTE Band 48C / 20MHz+5MHz
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Highest Channel / 1IRB99 and 1RBO

Spect
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Range Low |  Range Up RBW Frequency | Power Abs ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.73313 MHz ~56.43 dBm -16.43 dB 30,000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -56.13 dBm -16.13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.4433% GHz -55.25 dbm -15.25 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.98025 GHz -55.21 dBm -15.21 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.51927 GHz -54.16 dBm -14.16 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.43769 GHz -54.31 dBm -14.31 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.57304 GHz -53.58 dBm -28,58 dB 3.530 GHz 3,610 GHz 1.000 MHz 3.60349 GHz -53.55 dBm -28.55 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.97656 GHz -49.94 dbm -5.94 dB 3.750 GHz 7,000 GHz 1.000 MHz 6.80201 GHz -49.,83 dBm -5.83 dB
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22.000 GHz 30.000 GHz 1.000 MHz 20.41479 GHz -50.91 dBm -10.91 dB 22,000 GHz 30,000 GHz 1.000 MHz 20.41379 GHz -50.57 dBm -10.87 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.15380 GHz -48.11 dBm -8.11 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.15030 GHz -48.18 dBm -8,18 dB
hid bl
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Date: 10.FEB.2020 17.13.18

Date: 10.FEB.2020 17.12.06

Highest Channel / FullRB

N/A

Ref Level 0.00 dBm
SGL Count 100/100

Offset 17.50 dB Mode Auto Swesp

heck PABS
_LINE_ABS_
A
P I P STV e T L U S

Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 983.12344 MHz -56.79 dBm -16.79 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89575 GHz -55.68 dBm -15.68 dB
3.000 GHz 3,530 GHz 1.000 MHz 3.37942 GHz -49.34 dBm -9.34 dB
3.530 GHz 3.610 GHz 1.000 MHz 3.60900 GHz -52.42 dBm -27.42 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.81872 GHz -50.54 dBm -10.54 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.87383 GHz -53.17 dBm -13.17 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.47941 GHz -51.31 dbm -11.31dB
22.000 GHz 30.000 GHz 1.000 MHz 29.41179 GHz -50.92 dBm -10.92 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.15080 GHz -48.00 dBm -8.00 dB
— TTTE]
L JL )
Date: 10.FEB 2020 17-19.18

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE Band 48C / 20MHz+20MHz

64QAM

Lowest Channel / 1IRB0O and 1RB99

Lowest Channel / 1IRB99 and 1RBO

Spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 17.50 dB

Mode Auto Swesp

3p 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 17 .50 dB

Mode Auto Swesp

(@1 Avgpwr
heck PAES Limit fheck PAES

5 -10 dBrre

-20 dBm

-30 dBm

P

_LINE_ABS_ SPURIOUS_LINE ABS_

A A
" o~ -~ = Y e e ] PR X S S PR P, L L P e M

-70 dBm -70 dBm

a0 de -0 dBm

-90 dBm -0 dBm
Start 30.0 MHz 77009 pts Stop 38.0 GHz Start 30.0 MHz 77009 pts Stop 38.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz ~56.48 dBm -16.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 995.87956 MHz -56.57 dBm -16.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89675 GHz -55.58 dBm -15.58 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.87676 GHz -55.62 dBm -15.62 db
3.000 GHz 3.500 GHz 1.000 MHz 3.46778 GHz -55.09 dBm -15.09 dB 3.000 GHz 3,500 GHz 1.000 MHz 3.48576 GHz -55.01 dBm -15.01 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.68647 GHz -51.83 dBm -26,82 dB 3.640 GHz 3,720 GHz 1.000 MHz 3.68663 GHz -52.52 dém -27.52 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.99040 GHz -50.63 dBm -10.63 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.98758 GHz -50.49 dBm -10.45 dB
7.000 GHz 14.000 GHz 1.000 MHz 12.86183 GHz -53.25 dBm -13.25 dB 7.000 GHz 14,000 GHz 1.000 MHz 12.88133 GHz -53.25 dBm -13.25 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.48391 GHz -51.28 dBm -11.28 dB 14.000 GHz 22,000 GHz 1.000 MHz 18.15749 GHz -51.45 dBm -11.45 d8
22.000 GHz 30.000 GHz 1.000 MHz 29.38979 GHz -50.98 dBm -10.98 dB 22,000 GHz 30,000 GHz 1.000 MHz 2942029 GHz -51,00 dBm -11.00 d&
30.000 GHz 38.000 GHz 1.000 MHz 37.15430 GHz -48.05 dBm -8.05 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.16330 GHz -48.22 dBm -8.22 dB
hid bl
{ J J L e { JL J L

Date: 10.FEB.2020 10.35.57

Date: 10.FEB.2020 10.29:54

Lowest Channel / FullRB

N/A

Ref Level 0.00 dBm
SGL Count 100/100

Offset 17.50 dB

Mode Auto Swesp

heck PABS
_LINE_ABS_
A
| m——— S AR P e et A S nhd
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 984.24538 MHz -56.93 dBm -16.93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87176 GHz -55.80 dBm -15.80 dB
3.000 GHz 3,500 GHz 1.000 MHz 3.37937 GHz -49.36 dBm -9.36 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.6863% GHz -44.12 dBm -19.12 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.78941 GHz -50.69 dBm -10.69 dB
7.000 GHz 14,000 GHz 1.000 MHz 12.44336 GHz -53,35 dBm -13.35 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.47491 GHz -51.11 dbm -11.11dB
22.000 GHz 30.000 GHz 1.000 MHz 29.40529 GHz -51.02 dBm -11.02 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.15430 GHz -48.11 dBm -8.11 dB
hid
L VA J -
Date: 10.FEB.2020 10:37:11

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG9DO0701F

LTE Band 48C / 20MHz+20MHz

64QAM

MiddleChannel / 1IRB0O and 1RB99

Middle Channel / 1IRB99 and 1RBO

Middle Channel / FullRB

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG9DO0701F

LTE Band 48C / 20MHz+20MHz

64QAM

Highest Channel / 1RB0O and 1RB99

Highest Channel / 1IRB99 and 1RBO

Highest Channel / FullRB

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A48CA-195 of 195




FCC RADIO TEST REPORT

Report No. : FG9D0701F

Appendix B. Test Results of EIRP and Radiated Test

EIRP

< For Lower Antenna>
<Reporting Only>

LTE Band 48 / 5MHz (Average) (GT - LC = -7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 25.26 0.3357 18.26 0.0670
Middle QPSK 1 12 24.86 0.3062 17.86 0.0611
Highest 1 12 24.09 0.2564 17.09 0.0512
Lowest 1 12 24.44 0.2780 17.44 0.0555
Middle 16QAM 1 12 24.01 0.2518 17.01 0.0502
Highest 1 12 23.29 0.2133 16.29 0.0426
Lowest 1 12 23.13 0.2056 16.13 0.0410
Middle 64QAM 1 12 22.72 0.1871 15.72 0.0373
Highest 1 12 21.99 0.1581 14.99 0.0316
LTE Band 48 / 10MHz (Average) (GT - LC =-7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 25.35 0.3428 18.35 0.0684
Middle QPSK 1 0 24.87 0.3069 17.87 0.0612
Highest 1 0 24.22 0.2642 17.22 0.0527
Lowest 1 0 24.69 0.2944 17.69 0.0587
Middle 16QAM 1 0 24.28 0.2679 17.28 0.0535
Highest 1 0 23.55 0.2265 16.55 0.0452
Lowest 1 0 23.55 0.2265 16.55 0.0452
Middle 64QAM 1 0 23.24 0.2109 16.24 0.0421
Highest 1 0 22.48 0.1770 15.48 0.0353
LTE Band 48 / 15MHz (Average) (GT - LC =-7 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 25.49 0.3540 18.49 0.0706
Middle QPSK 1 0 25.09 0.3228 18.09 0.0644
Highest 1 0 24.49 0.2812 17.49 0.0561
Lowest 1 0 24.62 0.2897 17.62 0.0578
Middle 16QAM 1 0 24.23 0.2649 17.23 0.0528
Highest 1 0 23.60 0.2291 16.60 0.0457
Lowest 1 37 23.16 0.2070 16.16 0.0413
Middle 64QAM 1 37 22.84 0.1923 15.84 0.0384
Highest 1 37 22.14 0.1637 15.14 0.0327
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FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE Band 48 / 20MHz (Average) (GT - LC =-7 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 25.50 0.3548 18.50 0.0708
Middle QPSK 1 0 25.10 0.3236 18.10 0.0646
Highest 1 0 24.53 0.2838 17.53 0.0566
Lowest 1 0 24.64 0.2911 17.64 0.0581
Middle 16QAM 1 0 24.21 0.2636 17.21 0.0526
Highest 1 0 23.66 0.2323 16.66 0.0463
Lowest 1 49 23.21 0.2094 16.21 0.0418
Middle 64QAM 1 49 22.79 0.1901 15.79 0.0379
Highest 1 49 22.15 0.1641 15.15 0.0327
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Report No. : FG9D0701F

| EIRP Power |
< For Lower Antenna>
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 1.4MHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 25.26 24.44 23.13
Middle CH - - - - - - 24.86 24.01 22.72
Highest CH - - - - - - 24.09 23.29 21.99
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 25.35 24.69 23.55 25.49 24.62 23.16 25.50 24.64 23.21
Middle CH | 24.87 24.28 23.24 25.09 24.23 22.84 25.10 24.21 22.79
Highest CH | 24.22 23.55 22.48 24.49 23.60 22.14 24.53 23.66 22.15
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 1.4MHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 18.26 17.44 16.13
Middle CH - - - - - - 17.86 17.01 15.72
Highest CH - - - - - - 17.09 16.29 14.99
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 18.35 17.69 16.55 18.49 17.62 16.16 18.50 17.64 16.21
Middle CH | 17.87 17.28 16.24 18.09 17.23 15.84 18.10 17.21 15.79
Highest CH| 17.22 16.55 15.48 17.49 16.60 15.14 17.53 16.66 15.15
Antenna Gain -7 dBi
Limit 23dBm / 10MHz
Result PASS
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Report No. : FG9D0701F

EIRP

< For Upper Antenna>
<Reporting Only>

LTE Band 48 / 5MHz (Average) (GT - LC = -1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 22.81 0.1910 21.81 0.1517
Middle QPSK 1 12 23.04 0.2014 22.04 0.1600
Highest 1 12 22.65 0.1841 21.65 0.1462
Lowest 1 12 21.98 0.1578 20.98 0.1253
Middle 16QAM 1 12 22.19 0.1656 21.19 0.1315
Highest 1 12 21.85 0.1531 20.85 0.1216
Lowest 1 12 20.67 0.1167 19.67 0.0927
Middle 64QAM 1 12 20.92 0.1236 19.92 0.0982
Highest 1 12 20.55 0.1135 19.55 0.0902
LTE Band 48 / 10MHz (Average) (GT - LC =-1dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.65 0.1841 21.65 0.1462
Middle QPSK 1 0 22.87 0.1936 21.87 0.1538
Highest 1 0 22.67 0.1849 21.67 0.1469
Lowest 1 0 22.06 0.1607 21.06 0.1276
Middle 16QAM 1 0 22.29 0.1694 21.29 0.1346
Highest 1 0 21.98 0.1578 20.98 0.1253
Lowest 1 25 21.00 0.1259 20.00 0.1000
Middle 64QAM 1 25 21.21 0.1321 20.21 0.1050
Highest 1 25 20.84 0.1213 19.84 0.0964
LTE Band 48 / 15MHz (Average) (GT - LC =-1 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.81 0.1910 21.81 0.1517
Middle QPSK 1 0 22.97 0.1982 21.97 0.1574
Highest 1 0 22.77 0.1892 21.77 0.1503
Lowest 1 0 21.94 0.1563 20.94 0.1242
Middle 16QAM 1 0 2211 0.1626 21.11 0.1291
Highest 1 0 21.89 0.1545 20.89 0.1227
Lowest 1 0 20.67 0.1167 19.67 0.0927
Middle 64QAM 1 0 20.86 0.1219 19.86 0.0968
Highest 1 0 20.62 0.1153 19.62 0.0916
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Report No. : FG9D0701F

LTE Band 48 / 20MHz (Average) (GT - LC =-1 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 22.97 0.1982 21.97 0.1574
Middle QPSK 1 0 22.95 0.1972 21.95 0.1567
Highest 1 0 22.95 0.1972 21.95 0.1567
Lowest 1 0 22.07 0.1611 21.07 0.1279
Middle 16QAM 1 0 22.12 0.1629 21.12 0.1294
Highest 1 0 22.12 0.1629 21.12 0.1294
Lowest 1 0 20.82 0.1208 19.82 0.0959
Middle 64QAM 1 0 20.83 0.1211 19.83 0.0962
Highest 1 0 20.88 0.1225 19.88 0.0973
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| EIRP Power |
< For Upper Antenna>
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 1.4MHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 22.81 21.98 20.67
Middle CH - - - - - - 23.04 22.19 20.92
Highest CH - - - - - - 22.65 21.85 20.55
LTE Band 48 / Conducted Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 22.65 22.06 21.00 22.81 21.94 20.67 22.97 22.07 20.82
Middle CH | 22.87 22.29 21.21 22.97 22.11 20.86 22.95 22.12 20.83
Highest CH| 22.67 21.98 20.84 22.77 21.89 20.62 22.95 22.12 20.88
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 1.4MHz 3MHz 5MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH - - - - - - 21.81 20.98 19.67
Middle CH - - - - - - 22.04 21.19 19.92
Highest CH - - - - - - 21.65 20.85 19.55
LTE Band 48 / EIRP Power (dBm/10MHz)
BW 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 21.65 21.06 20.00 2181 20.94 19.67 21.97 21.07 19.82
Middle CH | 21.87 21.29 20.21 21.97 21.11 19.86 21.95 21.12 19.83
Highest CH | 21.67 20.98 19.84 21.77 20.89 19.62 21.95 21.12 19.88
Antenna Gain -1 dBi
Limit 23dBm / 10MHz
Result PASS
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EIRP

<For Lower Antenna>
<Reporting Only>

LTE Band 48C_CA /20 + 20 MHz (GT - LC = -7 dB)
PCC SCC
channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset|Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 1 0 15.96 0.0394 8.96 0.0079
Middle | QPSK 1 0 1 0 15.64 0.0366 8.64 0.0073
Highest 1 0 1 0 15.22 0.0333 8.22 0.0066
Lowest 1 0 1 0 16.66 0.0463 9.66 0.0092
Middle | 16QAM 1 0 1 0 16.33 0.0430 9.33 0.0086
Highest 1 0 1 0 15.88 0.0387 8.88 0.0077
Lowest 1 0 1 0 17.64 0.0581 10.64 0.0116
Middle | 64QAM 1 0 1 0 17.38 0.0547 10.38 0.0109
Highest 1 0 1 0 16.92 0.0492 9.92 0.0098
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /20 + 15 MHz (GT - LC = -7 dB)
PCC SCC Conducted EIRP
Channel | Mode RB RB
Size | Offset| Size | Offset |Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 100 0 75 0 15.97 0.0395 8.97 0.0079
Middle | QPSK | 100 0 75 0 15.58 0.0361 8.58 0.0072
Highest 100 0 75 0 15.24 0.0334 8.24 0.0067
Lowest 100 0 75 0 16.69 0.0467 9.69 0.0093
Middle | 16QAM| 100 0 75 0 16.29 0.0426 9.29 0.0085
Highest 100 0 75 0 15.92 0.0391 8.92 0.0078
Lowest 100 0 75 0 17.65 0.0582 10.65 0.0116
Middle | 64QAM| 100 0 75 0 17.33 0.0541 10.33 0.0108
Highest 100 0 75 0 16.91 0.0491 9.91 0.0098
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /15 + 20 MHz (GT - LC = -7 dB)
pCC SCC Conducted EIRP
Channel | Mode RB RB
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 75 0 100 0 15.99 0.0397 8.99 0.0079
Middle | QPSK 75 0 100 0 15.57 0.0361 8.57 0.0072
Highest 75 0 100 0 15.32 0.0340 8.32 0.0068
Lowest 75 0 100 0 16.73 0.0471 9.73 0.0094
Middle | 16QAM| 75 0 100 0 16.35 0.0432 9.35 0.0086
Highest 75 0 100 0 16.01 0.0399 9.01 0.0080
Lowest 75 0 100 0 17.61 0.0577 10.61 0.0115
Middle | 64QAM| 75 0 100 0 17.26 0.0532 10.26 0.0106
Highest 75 0 100 0 16.87 0.0486 9.87 0.0097
Limit EIRP < 0.2W Result PASS
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LTE Band 48C_CA /20 + 10 MHz (GT - LC = -7 dB)

PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 50 0 16.01 0.0399 9.01 0.0080
Middle | QPSK [ 100 0 50 0 15.48 0.0353 8.48 0.0070
Highest 100 0 50 0 15.22 0.0333 8.22 0.0066
Lowest 100 0 50 0 16.75 0.0473 9.75 0.0094
Middle | 16QAM | 100 0 50 0 16.26 0.0423 9.26 0.0084
Highest 100 0 50 0 15.93 0.0392 8.93 0.0078
Lowest 100 0 50 0 17.69 0.0587 10.69 0.0117
Middle | 64QAM | 100 0 50 0 17.30 0.0537 10.30 0.0107
Highest 100 0 50 0 16.85 0.0484 9.85 0.0097
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /10 + 20 MHz (GT - LC = -7 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 50 0 100 0 16.06 0.0404 9.06 0.0081
Middle | QPSK 50 0 100 0 15.55 0.0359 8.55 0.0072
Highest 50 0 100 0 15.28 0.0337 8.28 0.0067
Lowest 50 0 100 0 16.72 0.0470 9.72 0.0094
Middle | 16QAM | 50 0 100 0 16.28 0.0425 9.28 0.0085
Highest 50 0 100 0 15.97 0.0395 8.97 0.0079
Lowest 50 0 100 0 17.71 0.0590 10.71 0.0118
Middle | 64QAM | 50 0 100 0 17.43 0.0553 10.43 0.0110
Highest 50 0 100 0 16.97 0.0498 9.97 0.0099
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /20 + 5 MHz (GT - LC =-7 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 25 0 16.04 0.0402 9.04 0.0080
Middle | QPSK | 100 0 25 0 15.64 0.0366 8.64 0.0073
Highest 100 0 25 0 15.16 0.0328 8.16 0.0065
Lowest 100 0 25 0 16.69 0.0467 9.69 0.0093
Middle | 16QAM | 100 0 25 0 16.30 0.0427 9.30 0.0085
Highest 100 0 25 0 15.88 0.0387 8.88 0.0077
Lowest 100 0 25 0 17.68 0.0586 10.68 0.0117
Middle | 64QAM | 100 0 25 0 17.28 0.0535 10.28 0.0107
Highest 100 0 25 0 16.92 0.0492 9.92 0.0098
Limit EIRP < 0.2W Result PASS
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LTE Band 48C_CA /5 + 20 MHz (GT - LC =-7 dB)
PCC SCC

Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 25 0 100 0 17.11 0.0514 10.11 0.0103
Middle | QPSK 25 0 100 0 16.71 0.0469 9.71 0.0094
Highest 25 0 100 0 16.29 0.0426 9.29 0.0085
Lowest 25 0 100 0 17.75 0.0596 10.75 0.0119
Middle | 16QAM | 25 0 100 0 17.34 0.0542 10.34 0.0108
Highest 25 0 100 0 16.91 0.0491 9.91 0.0098
Lowest 25 0 100 0 18.77 0.0753 11.77 0.0150
Middle | 64QAM | 25 0 100 0 18.36 0.0685 11.36 0.0137
Highest 25 0 100 0 17.94 0.0622 10.94 0.0124

Limit EIRP < 0.2W Result PASS
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| EIRP Power Density |

<For Lower Antenna>

LTE CA 48C / Conducted Power (dBm/10MHZz)

BW 25MHz 30MHz 35MHz

Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 17.11 17.75 18.77 16.06 16.75 17.71 15.99 16.73 17.65
Middle CH 16.71 17.34 18.36 15.55 16.28 17.43 15.58 16.35 17.33
Highest CH| 16.29 16.91 17.94 15.28 15.97 16.97 15.32 16.01 16.91

LTE CA 48C / Conducted Power (dBm/10MHZz)
BW 40MHz - -

Mod. QPSK | 16QAM | 64QAM - - - - - -
Lowest CH [ 15.96 16.66 17.64 - - - - - -
Middle CH | 15.64 16.33 17.38 - - - - - -
Highest CH | 15.22 15.88 16.92 - - - - - -

LTE CA 48C / EIRP Power (dBm/10MHz)
BW 25MHz 30MHz 35MHz

Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 10.11 10.75 11.77 9.06 9.75 10.71 8.99 9.73 10.65
Middle CH 9.71 10.34 11.36 8.55 9.28 10.43 8.58 9.35 10.33
Highest CH| 9.29 9.91 10.94 8.28 8.97 9.97 8.32 9.01 9.91

LTE CA 48C / EIRP Power (dBm/10MHz)
BW 40MHz - -

Mod. QPSK | 16QAM | 64QAM - - - - - -
Lowest CH 8.96 9.66 10.64 - - - - - -
Middle CH 8.64 9.33 10.38 - - - - - -
Highest CH| 8.22 8.88 9.92 - - - - - -
Antenna Gain -1 dBi

Limit 23dBm / 10MHz

Result PASS
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FCC RADIO TEST REPORT

Report No. : FG9D0701F

<For Upper Antenna>
<Reporting Only>
LTE Band 48C_CA /20 + 20 MHz (GT - LC =-1 dB)
PCC SCC
Channel Mode RB RB Conducted EIRP
Size Offset | Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1 0 1 0 13.59 0.0229 12.59 0.0182
Middle QPSK 1 0 1 0 13.58 0.0228 12.58 0.0181
Highest 1 0 1 0 13.41 0.0219 12.41 0.0174
Lowest 1 0 1 0 14.31 0.0270 13.31 0.0214
Middle 16QAM 1 0 1 0 14.28 0.0268 13.28 0.0213
Highest 1 0 1 0 14.08 0.0256 13.08 0.0203
Lowest 1 0 1 0 15.28 0.0337 14.28 0.0268
Middle 64QAM 1 0 1 0 15.26 0.0336 14.26 0.0267
Highest 1 0 1 0 15.07 0.0321 14.07 0.0255
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /20 + 15 MHz (GT - LC = -1 dB)
PCC SCC
Channel Mode RB RB Conducted EIRP
Size Offset | Size | Offset|Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 100 0 75 0 13.68 0.0233 12.68 0.0185
Middle QPSK 100 0 75 0 13.54 0.0226 12.54 0.0179
Highest 100 0 75 0 13.44 0.0221 12.44 0.0175
Lowest 100 0 75 0 14.35 0.0272 13.35 0.0216
Middle 16QAM| 100 0 75 0 14.24 0.0265 13.24 0.0211
Highest 100 0 75 0 14.11 0.0258 13.11 0.0205
Lowest 100 0 75 0 15.34 0.0342 14.34 0.0272
Middle 64QAM| 100 0 75 0 15.29 0.0338 14.29 0.0269
Highest 100 0 75 0 15.15 0.0327 14.15 0.0260
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /15 + 20 MHz (GT - LC = -1 dB)
PCC SCC
Channel Mode RB RB Conducted EIRP
Size Offset | Size | Offset|Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 75 0 100 0 13.71 0.0235 12.71 0.0187
Middle QPSK 75 0 100 0 13.47 0.0222 12.47 0.0177
Highest 75 0 100 0 13.48 0.0223 12.48 0.0177
Lowest 75 0 100 0 14.34 0.0272 13.34 0.0216
Middle 16QAM 75 0 100 0 14.16 0.0261 13.16 0.0207
Highest 75 0 100 0 14.18 0.0262 13.18 0.0208
Lowest 75 0 100 0 15.42 0.0348 14.42 0.0277
Middle 64QAM| 75 0 100 0 15.24 0.0334 14.24 0.0265
Highest 75 0 100 0 15.15 0.0327 14.15 0.0260
Limit EIRP < 0.2W Result PASS
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FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE Band 48C_CA /20 + 10 MHz (GT - LC =-1dB)

PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 50 0 13.74 0.0237 12.74 0.0188
Middle | QPSK [ 100 0 50 0 13.61 0.0230 12.61 0.0182
Highest 100 0 50 0 13.45 0.0221 12.45 0.0176
Lowest 100 0 50 0 14.25 0.0266 13.25 0.0211
Middle | 16QAM | 100 0 50 0 14.16 0.0261 13.16 0.0207
Highest 100 0 50 0 14.20 0.0263 13.20 0.0209
Lowest 100 0 50 0 15.45 0.0351 14.45 0.0279
Middle | 64QAM | 100 0 50 0 15.28 0.0337 14.28 0.0268
Highest 100 0 50 0 15.19 0.0330 14.19 0.0262
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /10 + 20 MHz (GT - LC = -1 dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 50 0 100 0 13.76 0.0238 12.76 0.0189
Middle | QPSK 50 0 100 0 13.56 0.0227 12.56 0.0180
Highest 50 0 100 0 13.34 0.0216 12.34 0.0171
Lowest 50 0 100 0 14.44 0.0278 13.44 0.0221
Middle | 16QAM | 50 0 100 0 14.22 0.0264 13.22 0.0210
Highest 50 0 100 0 14.11 0.0258 13.11 0.0205
Lowest 50 0 100 0 15.49 0.0354 14.49 0.0281
Middle | 64QAM | 50 0 100 0 15.39 0.0346 14.39 0.0275
Highest 50 0 100 0 15.05 0.0320 14.05 0.0254
Limit EIRP < 0.2W Result PASS
LTE Band 48C_CA /20 + 5 MHz (GT -LC =-1dB)
PCC SCC
Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 100 0 25 0 13.71 0.0235 12.71 0.0187
Middle | QPSK | 100 0 25 0 13.60 0.0229 12.60 0.0182
Highest 100 0 25 0 13.53 0.0225 12.53 0.0179
Lowest 100 0 25 0 14.30 0.0269 13.30 0.0214
Middle | 16QAM | 100 0 25 0 14.34 0.0272 13.34 0.0216
Highest 100 0 25 0 14.03 0.0253 13.03 0.0201
Lowest 100 0 25 0 15.36 0.0344 14.36 0.0273
Middle | 64QAM | 100 0 25 0 15.32 0.0340 14.32 0.0270
Highest 100 0 25 0 15.09 0.0323 14.09 0.0256
Limit EIRP < 0.2W Result PASS
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LTE Band 48C_CA /5 + 20 MHz (GT - LC =-1 dB)
PCC SCC

Channel | Mode RB RB Conducted EIRP
Size | Offset| Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 25 0 100 0 14.81 0.0303 13.81 0.0240
Middle | QPSK 25 0 100 0 14.57 0.0286 13.57 0.0228
Highest 25 0 100 0 14.41 0.0276 13.41 0.0219
Lowest 25 0 100 0 15.46 0.0352 14.46 0.0279
Middle | 16QAM | 25 0 100 0 15.21 0.0332 14.21 0.0264
Highest 25 0 100 0 15.04 0.0319 14.04 0.0254
Lowest 25 0 100 0 16.48 0.0445 15.48 0.0353
Middle | 64QAM | 25 0 100 0 16.22 0.0419 15.22 0.0333
Highest 25 0 100 0 16.11 0.0408 15.11 0.0324

Limit EIRP < 0.2W Result PASS
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FCC RADIO TEST REPORT

Report No. : FG9D0701F

EIRP Power

<For Upper Antenna>

LTE CA 48C / Conducted Power (dBm/10MHZz)

BW 25MHz 30MHz 35MHz

Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH [ 14.81 15.46 16.48 13.76 14.44 15.49 13.71 14.35 15.42
Middle CH 14.57 15.21 16.22 13.61 14.22 15.39 13.54 14.24 15.29
Highest CH| 14.41 15.04 16.11 13.45 14.2 15.19 13.48 14.18 15.15

LTE CA 48C / Conducted Power (dBm/10MHZz)
BW 40MHz - -

Mod. QPSK | 16QAM | 64QAM - - - - - -
Lowest CH [ 13.59 14.31 15.28 - - - - - -
Middle CH | 13.58 14.28 15.26 - - - - - -
Highest CH| 13.41 14.08 15.07 - - - - - -

LTE CA 48C / EIRP Power (dBm/10MHz)
BW 25MHz 30MHz 35MHz

Mod. QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
Lowest CH 13.81 14.46 15.48 12.76 13.44 14.49 12.71 13.35 14.42
Middle CH | 13.57 14.21 15.22 12.61 13.22 14.39 12.54 13.24 14.29
Highest CH| 13.41 14.04 15.11 12.45 13.2 14.19 12.48 13.18 14.15

LTE CA 48C / EIRP Power (dBm/10MHz)
BW 40MHz - -

Mod. QPSK | 16QAM | 64QAM - - - - - -
Lowest CH | 12.59 13.31 14.28 - - - - - -
Middle CH | 12.58 13.28 14.26 - - - - - -
Highest CH| 12.41 13.08 14.07 - - - - - -
Antenna Gain -1 dBi

Limit 23dBm / 10MHz

Result PASS
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FCC RADIO TEST REPORT

Report No. : FG9D0701F

Radiated Spurious Emission

<For Lower Antenna>

LTE Band 48
LTE Band 48/ 20MHz / QPSK
Channel FrF&L:_IeZn; y (('jEBRnF: ) (:iénr:) I(_)l\rlr?lrt ReSaF::i?ng P(S).vf/;tler -I-XlgsasbIe ” A(\Bl;ti?]nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)

7100 -59.43 -40 -19.43 -57.12 -69.40 1.77 11.74 H
10655 -60.22 -40 -20.22 -61.35 -68.65 2.47 10.90 H
14205 -56.51 -40 -16.51 -63.52 -65.35 2.87 11.71 H
21307 -51.77 -40 -11.77 -72.62 -68.49 1.98 18.70 H
24859 -51.14 -40 -11.14 -74.8 -67.15 2.07 18.07 H
28411 -47.51 -40 -7.51 -72.03 -64.76 2.32 19.56 H

H

Lowest

7100 -59.47 -40 -19.47 -56.77 -69.44 1.77 11.74 \%
10655 -57.86 -40 -17.86 -58.73 -66.29 2.47 10.90 \Y,
14205 -57.10 -40 -17.10 -63.83 -65.94 2.87 11.71 \Y,
21307 -52.58 -40 -12.58 -73.3 -69.30 1.98 18.70 \Y,
24859 -50.61 -40 -10.61 -75.48 -66.62 2.07 18.07 Y,
28411 -60.14 -40 -20.14 -72.06 -76.77 2.32 18.95 \Y,

\Y,

TEL : 886-3-327-3456 Page Number :B2-110f4

FAX . 886-3-328-4978




FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE Band 48 / 20MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7230 -57.44 -40 -17.44 -55.42 -67.13 1.84 11.53 H
10850 -58.32 -40 -18.32 -59.7 -66.65 2.57 10.90 H
14462 -56.93 -40 -16.93 -63.58 -65.17 2.85 11.09 H
21696 -52.30 -40 -12.30 -72.81 -69.09 1.99 18.78 H
25314 -50.68 -40 -10.68 -76.11 -67.28 2.14 18.74 H
28933 -54.36 -40 -14.36 -62.99 -70.38 2.63 18.65 H
H
Middle
7230 -58.13 -40 -18.13 -55.85 -67.82 1.84 11.53 \Y,
10850 -58.12 -40 -18.12 -59.29 -66.45 2.57 10.90 \Y,
14462 -58.82 -40 -18.82 -64.65 -67.06 2.85 11.09 \Y,
21696 -51.81 -40 -11.81 -72.33 -68.60 1.99 18.78 \Y,
25314 -51.72 -40 -11.72 -75.88 -68.32 2.14 18.74 \Y,
28933 -45.00 -40 -5.00 -57.08 -61.02 2.63 18.65 \Y,
\Y,
7360 -59.42 -40 -19.42 -57.27 -68.83 191 11.32 H
11045 -60.01 -40 -20.01 -61.65 -68.33 2.63 10.95 H
14724 -57.24 -40 -17.24 -65.11 -66.04 291 11.72 H
22084 -51.22 -40 -11.22 -72.38 -68.01 2.08 18.87 H
25770 -50.52 -40 -10.52 -75.52 -67.54 2.03 19.05 H
29451 -57.98 -40 -17.98 -66.71 -74.22 2.53 18.77 H
H
Highest
7360 -59.82 -40 -19.82 -57.48 -69.23 1.91 11.32 \Y,
11043 -55.10 -40 -15.10 -56.57 -63.42 2.63 10.95 Y,
14724 -59.07 -40 -19.07 -65.27 -67.87 291 11.72 Y,
22084 -52.85 -40 -12.85 -74.01 -69.64 2.08 18.87 \Y,
25770 -49.43 -40 -9.43 -75.61 -66.45 2.03 19.05 \Y,
29451 -53.76 -40 -13.76 -67.99 -70.00 2.53 18.77 Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE CA 48C
LTE Band 48CA / 20MHz+20MHz / QPSK
Channel FTEAL:_E”; y (EBRnF: ) (I(_jig::]t) I(_)l\rlflrt R;F:j?ng Pi.vf/;(ler Txlfsasble ” gl;ti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
7140 -59.25 -40 -19.25 -57.07 -69.13 1.80 11.68 H
10705 -58.34 -40 -18.34 -59.53 -66.74 2.50 10.90 H
14279 -57.19 -40 -17.19 -64.09 -65.86 2.86 11.53 H
21418 -53.95 -40 -13.95 -74.5 -70.70 1.95 18.70 H
24981 -52.57 -40 -12.57 -76.23 -68.76 2.08 18.27 H
28556 -51.83 -40 -11.83 -76.31 -69.06 231 19.53 H
H
Lowest
7140 -59.26 -40 -19.26 -56.73 -69.14 1.80 11.68 \Y,
10705 -58.88 -40 -18.88 -59.83 -67.28 2.50 10.90 Y,
14279 -58.01 -40 -18.01 -64.48 -66.68 2.86 11.53 \Y,
21418 -53.85 -40 -13.85 -74.34 -70.60 1.95 18.70 \%
24981 -51.37 -40 -11.37 -76.18 -67.56 2.08 18.27 \%
28556 -50.34 -40 -10.34 -76.69 -67.57 231 19.53 \Y,
\Y,
7250 -59.65 -40 -19.65 -57.61 -69.30 1.86 11.50 H
10870 -59.15 -40 -19.15 -60.55 -67.47 2.58 10.90 H
14498 -58.29 -40 -18.29 -64.89 -66.44 2.85 11.00 H
18122 -55.16 -40 -15.16 -72.3 -71.36 1.77 17.98 H
21740 -54.28 -40 -14.28 -74.84 -71.07 2.01 18.80 H
25370 -52.28 -40 -12.28 -76.53 -68.95 2.15 18.82 H
H
Middle
7250 -59.92 -40 -19.92 -57.63 -69.57 1.86 11.50 \Y,
10870 -59.82 -40 -19.82 -61.02 -68.14 2.58 10.90 Y,
14498 -59.35 -40 -19.35 -65.05 -67.50 2.85 11.00 Y,
18122 -55.84 -40 -15.84 -72.06 -72.04 1.77 17.98 \%
21740 -54.52 -40 -14.52 -75.07 -71.31 2.01 18.80 \%
25370 -50.76 -40 -10.76 -76.3 -67.43 2.15 18.82 Y,
\Y,
TEL : 886-3-327-3456 Page Number 1 B2-130f4
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FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE Band 48CA / 20MHz+20MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7360 -59.76 -40 -19.76 -57.61 -69.17 1.91 11.32 H
11035 -61.08 -40 -21.08 -62.7 -69.39 2.64 10.94 H
14718 -57.15 -40 -17.15 -64.98 -65.94 291 11.70 H
18399 -54.80 -40 -14.80 -72.11 -70.85 1.87 17.92 H
22073 -53.89 -40 -13.89 -75.01 -70.68 2.08 18.87 H
25758 -51.27 -40 -11.27 -76.24 -68.29 2.04 19.05 H
H
Highest
7360 -56.71 -40 -16.71 -57.71 -66.12 1.91 11.32 \%
11035 -61.38 -40 -21.38 -62.38 -69.69 2.64 10.94 \%
14718 -58.46 -40 -18.46 -64.65 -67.25 291 11.70 \%
18399 -55.43 -40 -15.43 -71.86 -71.48 1.87 17.92 \%
22073 -53.87 -40 -13.87 -74.99 -70.66 2.08 18.87 \%
25758 -49.92 -40 -9.92 -76.08 -66.94 2.04 19.05 \%
\%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG9D0701F

<For Upper Antenna>

LTE Band 48
LTE Band 48/ 20MHz / QPSK
Channel FTEAL:_E”; y (EBRnF: ) (:ig:]t) I(_)l\rlnelrt R;F:j?ng Pi.vf/;ér Txlfsasble ” A(\sl;ti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)

7100 -59.30 -40 -19.30 -56.99 -69.27 1.77 11.74 H
10655 -57.90 -40 -17.90 -59.03 -66.33 2.47 10.90 H
14205 -55.67 -40 -15.67 -62.68 -64.51 2.87 11.71 H
21307 -50.31 -40 -10.31 -71.17 -67.03 1.98 18.70 H
24858 -49.24 -40 -9.24 -72.9 -65.25 2.07 18.07 H
28409 -55.79 -40 -15.79 -64.88 -72.11 2.63 18.95 H

H

Lowest

7100 -59.46 -40 -19.46 -56.76 -69.43 1.77 11.74 \%
10655 -56.80 -40 -16.80 -57.67 -65.23 2.47 10.90 Y,
14205 -56.90 -40 -16.90 -63.63 -65.74 2.87 11.71 \Y,
21307 -53.14 -40 -13.14 -73.86 -69.86 1.98 18.70 \Y,
24858 -49.72 -40 -9.72 -74.59 -65.73 2.07 18.07 Y,
28409 -46.57 -40 -6.57 -72.91 -63.82 2.32 19.56 \Y,

\Y,

TEL : 886-3-327-3456 Page Number 1 B2-210f4

FAX . 886-3-328-4978




FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE Band 48 / 20MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7230 -58.37 -40 -18.37 -56.35 -68.06 1.84 11.53 H
10850 -56.18 -40 -16.18 -57.56 -64.51 2.57 10.90 H
14462 -56.61 -40 -16.61 -63.26 -64.85 2.85 11.09 H
18080 -47.65 -40 -7.65 -65.76 -63.88 1.76 17.98 H
21697 -46.48 -40 -6.48 -68 -63.27 1.99 18.78 H
25313 -48.02 -40 -8.02 -73.18 -64.62 2.14 18.74 H
_ 28928 -42.48 -40 -2.48 -51.35 -58.50 2.63 18.65 H
Middle 7230 -56.92 -40 -16.92 -54.64 -66.61 1.84 11.53 Y,
10850 -57.38 -40 -17.38 -58.55 -65.71 2.57 10.90 \Y,
14462 -58.12 -40 -18.12 -63.95 -66.36 2.85 11.09 \Y,
18080 -53.52 -40 -13.52 -69.7 -69.75 1.76 17.98 Y,
21697 -44.40 -40 -4.40 -64.91 -61.19 1.99 18.78 \%
25313 -48.89 -40 -8.89 -74.31 -65.49 2.14 18.74 \Y,
28928 -44.98 -40 -4.98 -58.61 -61.27 2.36 18.65 \Y,
7360 -58.24 -40 -18.24 -56.09 -67.65 191 11.32 H
11045 -54.04 -40 -14.04 -55.68 -62.36 2.63 10.95 H
14724 -55.38 -40 -15.38 -63.25 -64.18 291 11.72 H
18410 -54.45 -40 -14.45 -71.88 -70.50 1.87 17.92 H
22086 -51.85 -40 -11.85 -73.02 -68.64 2.08 18.87 H
25770 -49.59 -40 -9.59 -74.59 -66.61 2.03 19.05 H
29451 -55.39 -40 -15.39 -64.96 -72.01 2.15 18.77 H
Highest
7360 -57.37 -40 -17.37 -55.03 -66.78 1.91 11.32 Y,
11045 -57.74 -40 -17.74 -59.21 -66.06 2.63 10.95 Y,
14724 -57.48 -40 -17.48 -63.68 -66.28 291 11.72 Y,
18410 -56.49 -40 -16.49 -71.73 -72.54 1.87 17.92 \%
22086 -43.86 -40 -3.86 -65.03 -60.65 2.08 18.87 \Y
25770 -48.79 -40 -8.79 -74.97 -65.81 2.03 19.05 Y,
29451 -50.00 -40 -10.00 -63.01 -66.62 2.15 18.77 Y,
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE CA 48C
LTE Band 48CA / 20MHz+20MHz / QPSK
Channel FTEAL:_E”; y (EBRnF: ) (I(_jig::]t) I(_)l\rlflrt R;F:j?ng Pi.vf/;(ler Txlfsasble ” gl;ti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
7138 -58.96 -40 -18.96 -56.77 -68.84 1.79 11.68 H
10707 -58.26 -40 -18.26 -59.45 -66.66 2.50 10.90 H
14276 -57.19 -40 -17.19 -64.1 -65.86 2.86 11.54 H
21413 -53.54 -40 -13.54 -74.11 -70.29 1.95 18.70 H
24982 -50.87 -40 -10.87 -74.53 -67.06 2.08 18.27 H
28551 -51.10 -40 -11.10 -75.59 -68.33 231 19.54 H
H
Lowest
7138 -59.47 -40 -19.47 -56.93 -69.35 1.79 11.68 \%
10707 -58.71 -40 -18.71 -59.66 -67.11 2.50 10.90 Y,
14276 -57.19 -40 -17.19 -63.67 -65.86 2.86 11.54 \Y,
21413 -54.16 -40 -14.16 -74.66 -70.91 1.95 18.70 \%
24982 -50.32 -40 -10.32 -75.13 -66.51 2.08 18.27 \Y,
28551 -49.60 -40 -9.60 -75.96 -66.83 231 19.54 \Y,
\Y,
5248 -59.74 -40 -19.74 -57.71 -71.01 1.67 12.95 H
10872 -59.24 -40 -19.24 -60.64 -67.56 2.58 10.90 H
14496 -58.02 -40 -18.02 -64.63 -66.18 2.85 11.01 H
18219 -53.96 -40 -13.96 -71.15 -70.11 1.80 17.96 H
21863 -53.10 -40 -13.10 -73.78 -69.89 2.05 18.85 H
25507 -50.52 -40 -10.52 -74.99 -67.36 2.17 19.00 H
H
Middle
5248 -53.74 -40 -13.74 -51.46 -65.01 1.67 12.95 \%
10872 -59.11 -40 -19.11 -60.31 -67.43 2.58 10.90 Y,
14496 -58.94 -40 -18.94 -64.65 -67.10 2.85 11.01 Y,
18219 -55.24 -40 -15.24 -71.53 -71.39 1.80 17.96 \%
21863 -53.35 -40 -13.35 -74.02 -70.14 2.05 18.85 \Y,
25507 -49.40 -40 -9.40 -75.21 -66.24 2.17 19.00 Y,
\Y,
TEL : 886-3-327-3456 Page Number 1 B2-230f4
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FCC RADIO TEST REPORT

Report No. : FG9D0701F

LTE Band 48CA / 20MHz+20MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
7358 -59.51 -40 -19.51 -57.36 -68.92 1.91 11.33 H
11037 -60.70 -40 -20.70 -62.32 -69.01 2.63 10.94 H
14716 -57.16 -40 -17.16 -64.98 -65.94 291 11.69 H
28396 -54.06 -40 -14.06 -71.36 -71.30 2.32 19.56 H
22075 -53.15 -40 -13.15 -74.27 -69.94 2.08 18.87 H
25754 -49.82 -40 -9.82 -74.78 -66.83 2.04 19.05 H
H
Highest
7358 -59.73 -40 -19.73 -57.39 -69.14 1.91 11.33 \%
11037 -60.77 -40 -20.77 -62.22 -69.08 2.63 10.94 \%
14716 -58.40 -40 -18.40 -64.59 -67.18 291 11.69 \%
28396 -55.15 -40 -15.15 -71.57 -72.39 2.32 19.56 \%
22075 -53.43 -40 -13.43 -74.55 -70.22 2.08 18.87 \%
25754 -49.35 -40 -9.35 -75.5 -66.36 2.04 19.05 \%
\%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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